

Certificate No.	2006080020
Page	1 of 20 - 01
Issue date	09/08/2020

# INSPECTION CERTIFICATE (CR)



CHINA STEEL AND NIPPON STEEL VIETNAM  
JOINT STOCK COMPANY  
My Xuan A2 Industrial Zone, My Xuan Ward,  
Phu My Town, Ba Binh - Young, Thanh Phuoc, Vietnam  
Tel: 0254 393 1169 Fax: 0254 393 2183

09/20

CUSTOMER	DIERCO SA		Invoice No.	S20060826	Shipping Date	09/08/2020
SPECIFICATION	ASTM A1008 CS TYPE B		Customer's	DIERCOI	CSVC ORDER No.	2006080020
PRODUCT	COLD ROLLED STEEL SHEET IN COIL		Reference No.			

ITEM NO.	THICK. mm	WIDTH mm	LENGTH mm	Quantity	MASS MTR kg	Coil No	Heat No	Chemical Composition (%)												Tensile Test		Bend Test										
								C	SI	Mn	P	S	NI	CR	MO	V	Nb	TI	CU	AL	N		B	GI	A01 YS	A02 YS	A03 TL	OK/Res.				
005	1.210	914.0	coil	1	8.539	3690721	415282	4	1	20	15	5	1	1	0	0	0	0	0	1	1	2	3	1	1	1	221	341	41	1	OK	
005	1.210	914.0	coil	1	8.530	3690722	415287	4	1	20	15	5	1	1	0	0	0	0	0	1	1	2	3	1	1	1	221	341	41	1	OK	
005	1.210	914.0	coil	1	8.620	3690701	415707	4	1	20	15	5	1	1	0	0	0	0	0	1	1	2	3	1	1	1	222	343	40	1	OK	
005	1.210	914.0	coil	1	7.610	3690702	415707	4	1	20	15	5	1	1	0	0	0	0	0	1	1	2	3	1	1	1	222	343	40	1	OK	
005	1.210	914.0	coil	1	7.630	3690702	415707	4	1	20	15	5	1	1	0	0	0	0	0	1	1	2	3	1	1	1	226	343	40	1	OK	
005	1.210	914.0	coil	1	8.530	3690701	415707	4	1	20	15	5	1	1	0	0	0	0	0	1	1	2	3	1	1	1	222	342	39	1	OK	
005	1.210	914.0	coil	1	8.510	3690702	415707	4	1	20	15	5	1	1	0	0	0	0	0	1	1	2	3	1	1	1	222	344	39	1	OK	
005	1.210	914.0	coil	1	8.710	3690702	415707	4	1	20	15	5	1	1	0	0	0	0	0	1	1	2	3	1	1	1	225	344	40	1	OK	
005	1.210	914.0	coil	1	8.609	3690701	415707	4	1	20	15	5	1	1	0	0	0	0	0	1	1	2	3	1	1	1	223	344	40	1	OK	
005	1.210	914.0	coil	1	8.710	3690702	415707	4	1	20	15	5	1	1	0	0	0	0	0	1	1	2	3	1	1	1	223	343	39	1	OK	
005	1.210	914.0	coil	1	8.670	3690701	415707	4	1	20	15	5	1	1	0	0	0	0	0	1	1	2	3	1	1	1	223	343	39	1	OK	
005	1.210	914.0	coil	1	8.650	3690701	415707	4	1	20	15	5	1	1	0	0	0	0	0	1	1	2	3	1	1	1	208	337	40	1	OK	
005	1.210	914.0	coil	1	8.740	3690702	415707	4	1	20	15	5	1	1	0	0	0	0	0	1	1	2	3	1	1	1	209	337	40	1	OK	
005	1.210	914.0	coil	1	8.270	3690702	415708	4	1	16	13	5	1	1	0	0	0	0	0	1	1	2	2	1	1	1	205	330	40	1	OK	
005	1.210	914.0	coil	1	6.340	3690702	415708	4	1	16	13	6	1	1	0	0	0	0	0	1	1	2	2	1	1	1	205	330	40	1	OK	
005	1.210	914.0	coil	1	8.610	3690702	415708	4	1	16	13	6	1	1	0	0	0	0	0	1	1	2	2	1	1	1	202	331	43	1	OK	
TOTAL:				19	157.159																											

Yield Strength  
Tensile Strength  
Elongation

VISUAL INSPECTION/SURFACE AND DIMENSION CHECK: OK

WE HEREBY CERTIFY THAT MATERIAL DESCRIBED HEREIN HAS BEEN MANUFACTURED AND TESTED WITH SATISFACTORY RESULTS IN ACCORDANCE WITH THE REQUIREMENT OF THE ABOVE MATERIAL SPECIFICATION.

MADE IN VIETNAM  
PHONE NUMBER: +84(0)901 558 253  
E-MAIL ADDRESS: dm1115@csvc.com.vn

